INSTALLATION INSTRUCTIONS

. June 5 2020
A division of Troy Sheet Metal Works, Inc.
1024 South Vail Avenue, Montebello, CA 90640 Revision 0
www. troyproducts.com 800 700-8769

A
Part No: AC-UV20-HC Vehicle: Ford PIUV @

Description: Harness Tunnel Assembly Model year: 2020
Tools Needed: 5/32 Allen L Key, 3mm Allen Key, 7/16” Wrench

1) Remove lower front cover (if installed on console):
1.) Remove lower cover, (2) BH Cap screws and nuts (1 on each side).
2.) If using a short Console install Harness Cover plate at this time onto the OE M6 studs on the floor pan

1.) Install Harness Tunnel Inner :
3.) Utilizing the (2) %-20 button head cap screws and nuts removed earlier from the lower console cover, install
the inner harness tunnel to the console.

(3.)

AC-UV20-HC



ll.) Install Outer Harness Tunnel:
4.) Install the outer harness tunnel cover onto the inner cover using the (2) %-20 BH screws and (2) 1/4 “
washers on each side. Do not tighten completely at this time.

(4.)

Iv.) Adjust outer tunnel housing and attach to frame
5.) Adjust outer tunnel housing to the proper length and attach to rear frame using the provided (2) M6 X 1.0 X
25mm BH socket screws.

6.) Tighten all bolts securely at this time.
7 : < F

AC-UV20-HC



Your installation is now complete. If you have any questions or suggestions for adding additional instructions, please call

Customer Service at (800) 700-8769.

k4

MEION
234 VA0~ A A D
AOHEOI VM AMIRA 441090 44n

Qe 104 Y3/ 10 W HHOLIYIEHE

1 z t
1401 13388 Z1:31908 *B|OSLUDD 4O SNF IMAYH 1Y 0N B
B|0pINY JODD W WL ID0
DH-0TAN-DOY m 04 DUBIXD
O Dm0 NS0 IS00J0D (1M A0 DY
INeAN0D

‘vo AN~

HEN BN S SRAMEH I s e e

SRS PAME AT RVININY

AN ST e P tieiaon

0203043069 2 VTN WTOTL . L2144 Ka¥Bd  HADHMAIVINOMANG

WIALY A, PuoF 20T Z wa 4w

SIS IANAA 0 S5l

/I DAG AN M43 A
40 VHADNE 100 443 INAYEY
A4H HH/HOIND? DI

TALMBI SO B/ LI OV

ks ¢
¥ PO .2/ HODI3UBUYSOM 4014 30, F1L 00209-08-154-1 2
L 0|4 J3N05 SSBWDH d#-OH -02AN - O] £
4 INUNDOKN 02/ L 000LE-$E-184-1 g
3 MBUDE TN 005 HE TS L X 0T F LR 0Z209-20-154-1 14
4 SAZUDS | D05 HY WWSZ X 07 L -2 LTEW4-T0-154-1 <
L Uoydas Jauy |auun) sssWoy 1#-0H -02AN - DY a
L J34NG |2UUN] S8 WDH O%-0OH -02AN - D] L
Al NOILAIE 2530 439NN 14vd ON W3

L=

a
L P
[ der—@) )
{1 2NPN v Qudaacaas A P IPR0 SO, 1
e s apdy 90 12330 3wt 320 )] ¥
[TE=TPTE 117 LL-TPP="31] i | Anar?
ShOKLA
1 Z T v s g ¢

AC-UV20-HC



Parts List

Part # Description Qty Photo
AC-UV20-HC-#o Harness Tunnel Outer 1
AC-UV20-HC-#i Harness Tunnel Inner 1
AC-UV20-HC-#p Harness Cover Plate 1

Hardware and Fastener List

Part # Description Qty Photo
1-FST02-9A237 M6-1.0 X 25mm BH 4
Socket Screw
1-FST-06-60820 #1/4-20X1/2” BH 6
Socket Screw
1-FST-35-31000 #1/4-20 Nylock Nut 2
1-FST-50-60800 #1/4 SAE Flat Washer, 4

Black 5/8 OD

AC-UV20-HC



